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No |Name Material Spec. Qty No. Name Material  |Spec.

1 |fastening nut M5 6 39 switch

2 |upper bladeprotector [Q235 T1 1 40 pull start

3 |steel bar Q235 T3 1 41 right handle PP

4 |blade C.R. 65Mn T2.6 2 42 flat gasket 5

5 |location tube D8*15 7 43 screw ST4.2*16
6 |steel bar Q235 T2 1 44 petrol engine 1E32FL
7 |cross screw M5*16 1 45 screw ST5.5%25
8 |blade cover PVC tl 1 46 belt cover CR.08F |T2

9 |inner hex screw M5%20 7 47 front handle PP

10 |carpet for seal Industry use 1 48 exhaust pipe Q235 D16*1
11 |“U” steel Q235 T2 1 49 Inner-hex screw M5*12
12 |gear box support YL108 1 50 joint Q235 T1.2
13 [inner hex screw M4*10 4 51 gasket 5

14 |seal gasket TO0.5 1 52 steel bar 45# T2

15 [gear box cover 1

16 |inner hex screw M5*16 14

17 |spring 65Mn @3 2

18 |plastic base PP 1

19 |lever 45# TS 2

20 |bearing 61805-2Z |2

21 |big gear 40Cr 1

22 |board 65Mn T0.5 2

23 |small gear 40Cr 1

24 |ring 65Mn 28 1

25 |bearing 6001-2Z |4

26 |plastic ring POM 1

27 |cross screw M5*16 4

28 |spring mounting POM 2

29 |spring 65Mn 2

30 |left handle PP 1

31 |switch POM 1

32 [lock POM 1

33 |spring 65Mn D1 1

34 |location spring 65Mn OF | 1

35 |locking clamp 1

36 |locking pin 1

37 |screw ST4.2%9.5

38 |[flat gasket 5 1




